
UNLV Theses, Dissertations, Professional Papers, and Capstones 

12-1-2012 

Investigating the Impacts of Conventional and Advanced Investigating the Impacts of Conventional and Advanced 

Treatment Technologies on Energy Consumption at Satellite Treatment Technologies on Energy Consumption at Satellite 

Water Reuse Plants Water Reuse Plants 

Jonathan Roy Bailey 
University of Nevada, Las Vegas 

Follow this and additional works at: https://digitalscholarship.unlv.edu/thesesdissertations 

 Part of the Civil Engineering Commons, Environmental Engineering Commons, Oil, Gas, and Energy 

Commons, Sustainability Commons, and the Water Resource Management Commons 

Repository Citation Repository Citation 
[...]
2012).  But since levels of GHG emissions had increased by 25% since 1990 (The World 

Bank, 2010); the protocol has only had a slight effect on emissions. Even though the 



50 
 

protocol did not prove to be as successful as planned it contributes to the beginning of 

change. 

In the United States, 2 - 4 % of the total energy consumed is for the collection, 

distribution, and treatment of wastewater and drinking water (McMahon, et al., 2011; 

Daigger, 2009; U.S. EPA, 2010; Metcalf & Eddy, Inc, 2003; EPRI, 2002; WEF, 2010b).  

In all WWTPs, consumption of electric power accounts for about 90% of the total energy 

consumption in a plant (Mizuta, et al., 2010).  This current usage of energy translated to 

75 billion kWh in 1996 (U.S. EPA, 2008; U.S. EPA, 2010) and was estimated to increase 

to 100 - 123.45 billion kWh in 2010 (U.S. EPA, 2010; EPRI, 2009).  This consumption 

emits roughly 116 billion lbs (52 million metric tonnes) of carbon dioxide (CO2) into the 

atmosphere (McMahon, et al., 2011; NRDC, 2009).  In order to decrease this production 

of GHG emissions and dependency on fossil fuels, the use of renewable energy in 

wastewater treatment has become popular in replacing grid connect as a supply for 

energy.  In addition, efforts have been spent towards wastewater treatment generating 

some of the energy they consumed via methane generation from anaerobic sludge 

digestion and the installation of photovoltaic (PV) solar panels throughout or around the 

plant (Palmer, 2009; Seeta, et al., 2011). 

Anaerobic sludge digestion, is generally not found in satellite WRPs, due to the 

lack of solids handling at the facility to achieve a smaller real estate area.  However, 

introduction of membrane bioreactors (MBR) into satellite reuse plants is expected to 

significantly reduce land acreage needed.  Therefore, application of anaerobic digesters at 

these facilities should now be re-evaluated.  With the increase of pretreatment 

requirements before the use of a MBR, solids screening removal has become more 



51 
 

stringent; thus a richer thicker primary sludge is obtained that can be processed directly in 

a digester without the need for thickening.  For this reason, only one additional unit 

process is needed to have an energy producing unit at the facility, the digester itself. 

In using digesters at a WRP, only primary (screened) sludge can be selected to be 

diverted to the digester to allow for more energy production and less energy consumption.  

This is because if even a small amount of waste activated sludge (WAS) were to be 

blended into the process, the rate of biological reaction in the digester would decrease 

(Metcalf & Eddy, Inc, 2003).  With the WAS being directly discharged back into the 

collection trunk without processing through the digester, the volume and the overall 

acreage of the digester will be smaller.  Using a single-stage high-rate mesophilic 

anaerobic digester also provides a small acreage for the digester.  With the digestion of 

the primary sludge, odors can be greatly reduced when compared to discharging 

undigested primary sludge back into the collection system for further processing. 

The use of renewable energy in industry as a whole has had a slow start.  

Renewable energy only represents a 14-16% total of the world’s energy (Demirbas, 2009; 

Gude, et al., 2010).  This number has been projected to reach 48-50% by the year 2040 

(Demirbas, 2009; Gude, et al., 2010).  This projection has been paralleled with the recent 

growth rate in renewable energy application such as wind and solar energy during 2009 - 

2010 (Trabish, 2012).  With the development of new technology, renewable energy has 

become more cost effective, comparable to grid connect using fossil fuels.  Renewable 

energies, geothermal, solar, and wind, cost 0.07, 0.05-0.09, and 0.05/kWh, respectively; 

while grid connected electricity costs 0.05-0.09/kWh (Gude, et al., 2010).  With the cost 

of fossil fuels rapidly rising (Mizuta, et al., 2010; Brandt, et al., 2011), the need to 



52 
 

conserve energy and transition from fossil fuels to renewable energy has now become a 

necessity over a luxury.   

The use of advanced treatment technologies to treat reuse water requires a large 

increase in energy consumption compared to conventional unit processes (Chapter 2).  In 

the past, energy consumption and GHG generation has not been a concern in WWTP 

design and especially in reuse plant design.  However, the current efforts to minimize 

GHG emissions and related energy footprint challenges the actual benefits of reuse plants 

with advanced treatment.  Previous work has been done on the energy consumption in 

satellite WRPs and was found that with advanced treatment technologies, such as a MBR, 

requires on average a 1.67 increase in energy consumption compared to a conventional 

activated sludge system (CAS) (Chapter 2).  However, a complete evaluation on GHG 

emissions and the renewable energy potential of a WRP have not been investigated to 

date.  In this research, a WRP was evaluated to determine the GHG emissions associated 

with conventional and advanced treatment units.  In addition, the renewable energy 

potential inside the plant was investigated based on acreage available from basin and 

membrane/clarifier area for a PV solar system, and from biosolids digestion from fine 

screened (primary) sludge.     

 

2.  Methodology 

 The flow diagram for the WRP considered in this study is presented in Figure 7.  

In order of treatment, the unit processes include: coarse screen, aerated grit chambers, 

fine screen, conventional activated sludge (CAS) system, membranes, and UV 

disinfection.  When comparing conventional versus advanced unit processes, the 



53 
 

membranes were replaced by the combination of secondary clarification and dual media 

filtration, and UV disinfection by chlorination.   

 



54 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 7 – Process Flow Diagram of the Water Reuse Plant for Which Greenhouse Gas Emissions 

are Evaluated 

F
ig

u
re

 7
 –

 P
ro

ce
ss

 F
lo

w
 D

ia
g

ra
m

 o
f 

th
e 

W
a

te
r 

R
eu

se
 P

la
n

t 
fo

r 
W

h
ic

h
 G

re
en

h
o

u
se

 G
a

s 
E

m
is

si
o

n
s 

a
re

 E
v
a

lu
a

te
d

 



55 
 

 

2.1  Influent and Effluent Quality 

 The influent characteristics and effluent requirements for the WRP are presented 

in Table 11.  The requirements are typical water reuse standards found in California and 

Florida, with the exception for the need to remove nutrients.  A five-stage modified 

Bardenpho CAS system is provided at the facility for the removal of the nutrients 

phosphorous and nitrogen (WEF, 2012; WEF, 2011). 

 

Table 11 – Plant Influent and Effluent Process Characteristics Found in the Water Reuse Plant 

Parameter 
Influent 

Characteristics 

Effluent 

Requirements 

BOD (mg/L) 250 30 

TSS (mg/L) 309 30 

TKN (mg/L as N) 42 – 

NH3 (mg/L as N) 34 0.5 

TN (mg/L as N) – 10 

TP (mg/L as P) 8 0.2 

TC (MPN/100 mL) – 2.2 

TC, daily max (MPN/100 mL) – 23 

Minimum Temp (°C) 18.3 18.3 

 

2.2  Energy Consumption in Unit Processes of the Water Reuse Plant 

To determine the energy consumption associated with the reuse plant, the energy 

driving unit from each process was identified and the energy associated with it was 

computed (computations shown in Chapter 2).  These computations were done using 

typical design equations available in reference literature (Metcalf & Eddy, Inc, 2003; 

WEF, 2010a; Qasim, 1999; Davis, 2010; Lin, 2007; WEF, 2012).  Energy consumption 



56 
 

levels for advanced treatment processes and comparable conventional treatment 

processes in the satellite WRPs were computed.  The energy consumption levels obtained 

are found in Chapter 2 and are repeated in Table 12 for convenience.     

 

Table 12 – Energy Consumption per Unit Flow of Each Unit Process in a Satellite Reuse Plant 

 
Unit Process 

Energy Consumption per Unit Flow (kWh/MG) 

 

1 MGD 2 MGD 4 MGD 6 MGD 8.8 MGD 11 MGD 

MBR 

Facility 

Coarse Screens 1.156 0.578 0.289 0.193 0.131 0.158 

Grit Chamber 107.42 62.68 44.76 35.81 28.48 24.41 

Fine Screens 35.81 17.90 8.95 5.97 4.07 4.88 

Bioreactor 1591.6 1593.8 1593.8 1593.8 1607.3 1607.3 

Membranes 904.2 904.2 904.2 904.2 839.0 839.0 

UV Disinfection 98.0 105.0 101.0 97.3 95.3 98.0 

Total 2738 2684 2653 2637 2574 2574 

CAS 

Facility 

Coarse Screens 1.156 0.578 0.289 0.193 0.131 0.158 

Grit Chamber 107.42 62.68 44.76 35.81 28.48 24.41 

Fine Screens 35.81 17.90 8.95 5.97 4.07 4.88 

CAS 1179.8 1164.1 1164.1 1164.1 1176.0 1176.0 

Secondary Clarifier 8.95 6.71 6.71 6.71 6.10 6.10 

Dual Media Filters 5.04 5.01 3.75 3.34 3.23 3.23 

UV Disinfection 138.0 138.0 134.8 138.7 139.7 134.1 

Total 1476 1395 1363 1355 1358 1349 

 

2.3  Greenhouse Gas Production 

 To compute the GHG production, equivalent carbon dioxide generation potential 

was used.  Carbon dioxide equivalent (CO2e) is the conversion of all GHG (most 

contributing: carbon dioxide, methane, nitrous oxide, and fluorinated gases) into a 

common unit for ease of computing and reporting.  The GHG emitted from energy 

consumption in the unit processes was determined based on fuel type from an average of 

three to eleven separate studies (Shrestha, et al., 2012; Shrestha, et al., 2011).  An energy 

fuel mix found in the southwestern United States was used.  The energy fuel mix 



57 
 

includes:  60% natural gas, 25% coal, 7% hydroelectric, 7% geothermal, and 1% solar 

(U.S. EIA, 2010).  The emissions rates for these fuel types are as followed:  natural gas = 

605.9 g CO2e/kWh; coal = 1022.9 g CO2e/kWh; hydroelectric = 25.4 g CO2e/kWh; 

geothermal = 66.7 g CO2e/kWh; and solar = 70.8 g CO2e/kWh (Shrestha, et al., 2012; 

Shrestha, et al., 2011).  The resulting GHG emission rate used in this research for 

electrical energy is 626.4 g CO2e/kWh consumed. 

2.4  Design Parameters and Considerations 

Typical design criteria used to size the PV solar systems and anaerobic digesters 

are shown in Table 13.  Design values in the table are typical of values reported in the 

design literature.  All energy consumption computations for the anaerobic digester are for 

monthly average flow conditions.  Details of the design for each process are discussed 

below.   

Table 13 – Photovoltaic Solar System and Anaerobic Digester Design Parameters 

 Parameter Value Unit Reference(s) 

Photovoltaic 

Solar System 

Average Solar Insolation 0.59 (6.31) 
kWh/ft2/day 

(kWh/m2/day) 
1, 2, 3 

Total Efficiency 70-80 % 2, 3, 4, 5 

Power Generated per Panel Area  
10-16.7 

(107.6-179.8) 
W/ft2

 (W/m2) 5, 6, 7, 8, 9 

Anaerobic 

Digester 

Solids Retention Time (SRT) 15 day 10, 11 

Temperature 95 (35) ºF (ºC) 10, 11, 12 

Methanogenic Bacterial Yield for 

Cell Synthesis 
0.08 

kg VSS/kg 

bCOD 
10, 12 

Bacterial Endogenous Decay 

Coefficient 
0.03 day-1 10, 12 

Waste Utilization Efficiency 70 % 10 

Percentage of Methane in Digester 

Gas 
65 % 10, 11, 12 

1 ~ (NREL, 2011);  2 ~ (Energy Matters, 2012);  3 ~ (Find Solar, 2012);  4 ~ (Leonics, 2009);  5 ~ (California Energy Commission, 

2001);  6 ~ (Dryden, et al., 1961);  7 ~ (Green, 2005);  8 ~ (Burkart, et al., 2012);  9 ~ (Mandalaki, et al., 2012);  10 ~ (Metcalf & 

Eddy, Inc, 2003);  11 ~ (WEF, 2010b);  12 ~ (Davis, 2010) 

 



58 
 

2.4.1  Anaerobic Digester 

Key parameters used in the design of the single-stage high-rate mesophilic 

anaerobic digester can be found in Table 13.  The HRT, equivalent to the SRT, was used 

in the determination of the volume required for the digester (Metcalf & Eddy, Inc, 2003).  

The amount of methane-forming volatile solids synthesized per day was determined 

using the complete-mix high-rate digester equation, followed by the calculation of the 

volume of methane gas using kinetic equations (Metcalf & Eddy, Inc, 2003; Davis, 2010).  

These were done taking into account the volume of methane gas at the operating 

temperature of 35ºC.  An egg-shaped digester was used in the design to provide a higher 

mixing efficiency, improved homogeneous biomass, and most importantly, a smaller real 

estate area in the WRP (Metcalf & Eddy, Inc, 2003; WEF, 2010b).   

The anaerobic digestion process produces methane gas that can be used for energy 

generation; however, digestion itself consumes energy.  Energy consumption for the 

anaerobic digester is driven by the mixers providing a homogeneous biomass mixture and 

by the heat-exchanger providing heating for the sludge and heat losses through the 

digester walls.   Mixer energy requirements were determined based on the volume of the 

digester, using an average energy consumption of 6.5 W/m
3
 (WEF, 2010b).  The energy 

requirement to heat the sludge was determined using (Metcalf & Eddy, Inc, 2003; Davis, 

2010; WEF, 2010b): 

 iss TTCMq   (1) 

where q = heat required, J/day;  Ms = mass flow of sludge, kg/day;  Cs = specific heat of 

sludge, J/kg∙ºC;  T = digestion temperature, ºC;  and Ti = influent sludge temperature, ºC.  

For purposes of this research, 4200 J/kg∙ºC was used for the specific heat of sludge 



59 
 

(Metcalf & Eddy, Inc, 2003).  The energy required to compensate for the loss of heat 

through the walls of the digester were determined as (Metcalf & Eddy, Inc, 2003; Davis, 

2010; WEF, 2010b): 

TUAq   (2) 

where q = heat loss, J/sec;  U = overall coefficient of heat transfer, J/m
2
∙sec∙ºC;  A = 

cross-sectional area perpendicular to heat flow, m
2
;  and ΔT = change in temperature 

between digestion and surface in question.  Coefficients of heat transfer used in the 

research are 0.68, 0.85, and 0.91 W/m
2
∙ºC for the walls, floor, and roof, respectively 

(Metcalf & Eddy, Inc, 2003; Davis, 2010; WEF, 2010b).  Energy production from the 

combustion of digester gas was determined using: 

HVeE    (3) 

where E = energy generated, kJ/day;  H = heat of combustion, kJ/m
3
;  V = volume of gas 

produced per day, m
3
/day;  and e = electrical efficiency.  In this research, 37,000 kJ/m

3
 

was used for the heat of combustion of methane (WEF, 2010b).  An electrical efficiency 

of 33% was used based off the efficiency for an internal combustion engine (ICE) (WEF, 

2010b).   

2.4.2  Photovoltaic Solar System 

 Parameters used in the design of the PV solar system can be found in Table 13.  

Real estate area available for the PV system was determined based off basin and 

membrane/clarifier area in the form of a shaded structure with tilt single-axis panels.  The 

system size was determined by multiplying the available area by the amount of power 

that can be generated per solar area.  In this research, a radiative efficiency (i.e. panel 



60 
 

efficiency) of 15% was used, which provides 13.9 W of power generated per square foot 

of solar paneling.  The energy production from this system size was calculated using: 

pss IeIPE /  (4) 

Where E = energy generated, kWh/day;  Ps = PV system size, kW;  Is = solar insolation, 

kWh/m
2
/day;  e = combined efficiency;  and Ip = panel irradiance, kW/m

2
.  The combined 

efficiency takes into account manufacture rating, wiring and power point tracking losses, 

and the inverter efficiency (Energy Matters, 2012; California Energy Commission, 2001).  

A combined efficiency of 80% was used.  A panel irradiance of 1000 W/m
2
 was used for 

the PV systems per ASTM G173-03 (ASTM International, 2012).   

A sensitivity analysis was performed on solar panel efficiency.  If a low radiative 

efficiency of 10.8% (10 W/ft
2
) were used (California Energy Commission, 2001; Dryden, 

et al., 1961), this would be a reduction of 28.2% of the energy generated by the panels.  If 

a high radiative efficiency of 18% (16.7 W/ft
2
) were used (Green, 2005), an increase in 

energy generation of 20.0% would result. 

 

3.  Results and Analysis 